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General Information

BEAER

Application/H {5 B :

Appllcant ..................... :

Eﬁljﬁzﬁfﬁ ..................... .
Addrass: - --ceoreeeeeieeenns :
EF' l%zi{jf@iﬂ: ............... .

Contact information------- :

BER TR e .

WUHAN FANSO TECHNOLOGY CO.,LTD
PP 22 R R AT B 2 )

Floor 2, Building 3, Jiahua Tehnology Industrial Park, No.270 of
HuangjinkouThree Village, Hanyang District, Wuhan City, China
PONTTIRH X 3 4 =08 270 S AR = hid 3 S5 2 )2
Tel: 18627884463

E-mail: 094673@evebattery.com

Website: https://www.fansobattery.com

Product InformatlonIF':nuf“%

Product Name: -+« :
}—le ﬁg%\ ..................... .
Model and parameters--- :
R TR .
Manufacturer:-------------- :
B3 BT oo .
AdAress: - eererrereaeaenns :
|3 BT e .

Ao BTl oo .

Lithium Battery
B

ER10450, 3.6V, 1000mAh (Lithium content= 0.3g)

WUHAN FANSO TECHNOLOGY CO.,LTD

DL R R A PR A F

Floor 2, Building 3, Jiahua Tehnology Industrial Park, No.270 of
Huangjinkou Three Village, Hanyang District, Wuhan City, China
BT IBH X 35 4 1 =A% 270 5 hndeRHL L E 3 Sk 2 )2
WUHAN FANSO TECHNOLOGY CO.,LTD

DR A PR A 7

Floor 2, Building 3, Jiahua Tehnology Industrial Park, No.270 of
Huangjinkou Three Village, Hanyang District, Wuhan City, China
BT L RH X B L =4 270 SR ™k ik 3 S5k 2 )=

Testing Laboratorylﬁi']ti\”ﬁkgf‘i

Laboratory ................... :

PR BT o eeeemeereeeeenn )
AddreSS ...................... :
TR BT oo .

Testing Location----------- :
A SR S oo :

Guangzhou MCM Certification & Testing Co., Ltd.

J7 N FRARAG I 432 AR AR A =)

Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street,
Panyu District, Guangzhou City, Guangdong Province, China.

R AR TN T B X R A T RR B B 456 5 2 1K

As above

A b

Test Spemflcatlonl{ﬂhi\ih{&

Standard ..................... :
{)l_u -ﬁt 1?/]-\‘ {ﬁ ..................... :

UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Model Regulations(22") special provisions 188
A CRTaka S i i d st EJiA) (Rev. 22) Kipk#iE 188

Test conclusion/{l3RZ 18 :

Receipt Date: -+« .
B ] oo .

Test Date-------cooveveeeeees :
SURERF ] e eeeeeeeenneeeen .

2024-03-20

2024-04-21 ~ 2024-04-24
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Test Conclusion/JiX%

the contents.
HH D 22 R B A PR A R I B 25 A e 8 7k 52
P 25 H it (1) F% 2450 FL AR H Bz A S N 2SR
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UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations(22"9) special provisions 188
A E STk i im gl MEA) (Rev. 22) Kk MlE 188

Clause Requirement Result Verdict
&K =R ZR ba L)

Test procedure/ X5 % P

The package of batteries is dropped from 1.2m in any

orientation. The test floor is concrete floor. =)

H 7 R LR A DA R 7 1) A 1.2 K Bk 22 7K e b T

Requirements/ H5 i %3k P

Each package is capable of withstanding a 1.2m drop test

in any orientation without damage to cells or batteries .

contained therein, without shifting of the contents so as to cra-cI:-I?ee dp?r?gi%ignr;gtare

allow battery to battery (or cell to cell) contact and without '

relevz:se of c}(;ntents. a ) not damﬁgte%and not P

shifted.

A M AR LR R IT N 1.2 KB, MRAIER | . s S gy

LA E N ISR S IR, A R ah s e | ORI R

b RS LA A A DA A 0, B P ) RV B LSRG A

- Surface Met requirements. P
T 2k 7% T 2 2K

- Arris Met requirements. P
AR T R 2K

- Angle Met requirements. P
KT T R EEKR

Package information/ 355 & —

Lithium-ion cells / batteries N/A .

S 1 HLE HL AEH

Lithium-metal cells / batteries Lithium-metal cells o

B4 T O R B 5 R LS

Package weight (kg) 26 .

R H(C))

z%ki%gjie(m;] ) 335%130x%260 —
/X (Mm

Number of batteries or cells per package(pcs) 180 o

AL 254 P et B H O ) B (pes)

Mass of per battery or cell(g) 9.97 o

A HhL I LU ) 5 () '

Net weight of batteries or cells per package(kg) 1.80 o

BN BT P R B FELES 1 EE i (Kg)

Number of equipment per package(pcs)

BT A 5 (1 2 (pes)
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Photos of the Cell
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Cell: ER10450, 3.6V, 1000mAh (Lithium content= 0.3g)
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Important Note

EEEMR

1. This test report is invalid without the special testing seal and cross-page seal of Guangzhou
MCM Certification & Testing Co., Ltd.
AAGI AR T M IR I BAA PR A R I 7, Bg% 5 Io AL

2. Nobody is allowed to partly photocopy this test report without written permission of Guangzhou
MCM Certification & Testing Co., Ltd.
AREET MIFRARAGTIEARA BRAF IR, AR EHA R MRS .

3. This test report is invalid without the signatures of Approver, Reviewer and Tester.
AR TN BN RS B3 25 44 TE AL

4. This test report is invalid if altered.
ARG I i 75 R B R

5. Objection to this test report must be submitted to Guangzhou MCM Certification & Testing Co.,

Ltd. within 15 days after the publication of the report.
AR BRI R A R D AE RS R AT H AR TR A ) M S RA I AR AT B A ] F2
6. This test report is only responsible for the received samples.
ARG I w7 SO0 A 53
7. As for the test results, “N/A” means “Not applicable”, “P” means “Pass” and “F” means “Fail”.
AR g R NINR R ANER”, “PrRAGEE", ‘PR,

Testing Lab.:
LB A«
Address:

Hodit.
Tel/H#1E:

Email/ s FHRFE :

Weblé\\ﬂ Ix—",li_ll:

Guangzhou MCM Certification & Testing Co., Ltd.

T PHFBARAG I 5 ARA R 7]

Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street,
Panyu District, Guangzhou City, Guangdong Province, China.

HE AR TN R S DA T B B 45 5 2 R

+86-20-3477 7662 5% 0086-020-3477 7662

service@mcmtek.com

https://www.mcmtek.com
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